



TEST REPORT SUMMARY | AURA

DESCRIPTION	TEST STANDARD	RESULTS
Self-Ignition Temperature	ASTM D1929	> 650 °F
Rate of Burn and/or Extent	ASTM D635	CC1 Rating; <1in/min
Density of Smoke	ASTM D2843	< 75%
Structural Performance – Single Span	AAMA 514 (static loading procedure)	Up to 40psf
Structural Performance – Multi Span	AAMA 514 (static loading procedure)	Up to 40psf



FACADE



CLADDING



SKYLIGHT



OUTDOOR



SHADING



INTERIOR